UN GLOBAL COMPACT COMMUNICATION ON PROGRESS FOR 2005-06

The 10 principles of Global Compact are mentioned below :

1. Businesses should support and respect the protection of internationally
proclaimed human rights.

2. Make sure that businesses are not complicit in human rights abuses.

3. Businesses should uphold the freedom of association and the effective
recognition of the right to collective bargaining.

4. Elimination of all forms of forced and compulsory labour.
5. Effective abolition of child labour.
6. Elimination of discrimination in respect of employment and occupation.

7. Businesses should support a precautionary approach to environmental
challenges.

8. Undertake initiatives to promote greater environmental responsibility.
[...]
* theme for this Day in order to bring world attention on prevalent
environmental issues. The theme selected for this year is
‘Desert and Desertification” and the slogan is “ Don’t Desert
Drylands” More than 60% of worlds eco-systems are in decline.
These include drylands, forests, fisheries and even the air that
we breathe. Inspite of increasing awareness on their protection,
human kind continues to squander out natural capital. We need
to act before it is too late.

We at CPCL, recognize the impact of industrial operations on environment. We believe that
our commitment to Safety, Health and Environment (SHE) is fundamental to CPCL's values.
Therefore, we have to continuously work towards minimizing the impact of our operations on
SHE. To this effect, CPCL took several initiatives in 2005-06 which include:

e Plantation of around 2000 trees in Refineries at Manali and CBR and their
surrounding areas.

» Commissioning of a new Zero Discharge plant so as to reuse treated effluents from
Refinery I, after “Ultrafilteration” and “Reverse Osmosis”.

« Debottlenecking of Tertiary Sewage treatment plant by replacing existing
conventional treatment with the state-of-the-art Ultrafiltration system for City Sewage
Reclamation for refining process use.

« Two new Ambient Air Quality Monitoring stations added to the existing 6 Nos. to
monitor SOx, NOy, Particular matters, etc. in air.

« A project on DeNOx of Flue gas completed for major process heaters of
Refinery IIl. It will minimise NOx emission, in addition to the low NOx Burners
already provided in these heaters.

e All Sulphur Recovery Units operated efficiently with over 99% recovery of sulphur
from Refinery Fuel Gas.

* Projects initiated for one more 2.5 MGD capacity city sewage reclamation plant and a
5.8 MGD Sea Water Desalination plant, with total investment cost of Rs.279 crore.

Commitment and involvement of all employees in SHE initiatives is the most important
success factor for our company. While we have come a long way in meeting our
commitments in line with our Policy on Quality, Environment, Health and Safety, there are
still numerous challenges ahead.

The SHE Annual Report of CPCL for the year 2005-06 which is published on this day is a
Saga of our efforts to realize our Corporate Vision and Mission of working towards
“Prevention of Occupational injury and ill health, damage to property and environment...” |
hope this report will not only remain as a document of our past performance but also serve

as a step forward towards meeting our future goals.

Place: Chennai K.K.Acharya
Date : 5™ June 2006 Managing Director

SHE REPORT 2005-06



SALIENT FEATURES IN THE FIELD OF SH & E RELATED
ACTIVITIES AT CPCL, CHENNAI

Refinery achieved specific energy consumption of 77.1 MBTU/BBL/NRGF.
Hydrocarbon loss is 0.43 % wt on the total crude processing.

Production of diesel with 0.05 % sulphur to meet Bharat Stage Il and 0.035 %
sulphur to meet Euro Il requirements.

Recycle of treated effluent from the three ETPs on sustainable basis.

ISO — QEHS certifications

CPCL’s approach to United Nations Global Compact

CPCL since its inception has accorded topmost priority on sustainable development
in harmony with nature. Use of best available Eco-friendly technologies, strict control
over polluting parameters, re-use of water, zero discharge, reduction of consumption
level of resources have been implemented.

Waste Water Treatment & Re-use/recycle:

Reclaim and reuse of secondary treated city sewage by TTP — UF and RO.
Three State of-the-art effluent treatment plants to treat and recycle the effluent
generated in the refinery.

Implementation of zero discharge projects — ultrafiltration membrane technology
followed by RO for recycle and reuse.

A recycle plant to recover RO rejects

Stack Monitoring of emissions:

On line SO; analysers in all the major stacks

On line NOy analysers in all the major stacks

On line SPM analysers in all the major stacks

Use of low NOy burners in boilers and process furnace heaters of DHDS and
Refinery .

Pre commissioning of DeNOx facility in process heaters of the Refinery Il to
reduce NOx emissions

Sulphur Recovery Units with 99.3 % recovery.

Ambient air quality monitoring and control:

Eight numbers of continuous AAQMs in different locations of the refinery
Monitoring of weather parameters

Operation of cleaner production / manufacturing / processing technologies
Maintaining green belts around the refinery

SHE REPORT 2005-06



Pioneer in Eco-friendly products/fuels:
e MS with 1 % benzene

~« Production of diesel with 0.05 % sulphur to meet Bharat Stage Il and 0.035 %
sulphur to meet Euro |l requirements.

Water Conservation measures:

« Specific consumption of water has been brought down from 3.45 KL/MT of crude
processed (1969) to 2.48 KL/MT (1980) and now stabilized at 1.18 KL/MT of
crude processed.

» Ground water recharging by rain water harvesting.

Specific Energy Consumption Reduction:

* Refinery power and steam is produced through cogeneration mode for optimum
usage of energy.

* Refinery achieved specific energy consumption of 77.1 MBTU/BBL/NRGF.
Unique solid waste handling:

* In wax polishing hydro-finishing process adopted in place of clay contact unit to
avoid solid waste generation

¢ In situ cleaning of tank bottom sludge through chemical and mechanical cleaning.
» State of-the-art storage facility for accumulated oily sludge.

e Mechanical treatment of the oily sludge followed by Bio-remediation to liquidate
the accumulated oily sludge.

Other activities:
* Minimisation and replacement of “use and throw-away” plastics:
* Solid waste management in refinery through segregation of wastes

 Creating awareness among employees on water conservation (conducting
exhibitions, distributing booklets, conducting competitions, etc)

e Environmental Literacy drive in neighboring villages, schools through dance,
drama, etc.

SHE REPORT 2005-06



ZERO DISCHARGE PROJECT FOR REFINERY Il

By recycling 100% of treated effluents generated, a quantity of about 350 KL /
hr of raw water is saved.

Effluent treatment plant

Average treated effluent guality for the year 2005 — 06.

S.No. Parameters Average treated MINAS standard
effluent quality

1 pH 7.3 6—-85

2 Oil & Grease 9.3 10

3 Sulphides 0.45 0.5

4 Phenol 0 1

5 Suspended solids 18.7 20

6 BOD 13.8 15

COD 54.7 250

All values in mg/It. except for pH.

SHE REPORT 2005-06



ZERO DISCHARGE PROJECT

To ensure Zero Discharge of treated effluents of Refinery lll, a new Zero Discharge
Plant has been commissioned. This plant was commissioned by Mr. S.C.Tripathi,
Secretary to Government of India, Ministry of Petroleum and Natural Gas, at CPCL's
Manali Refinery complex on 27.12.2005 in the presence of Mr. R.Sankaran,
Managing Director (i/c), and other senior officials of CPCL.

The Rs.10.44 crore plant has a capacity of 200KL/HR, that is, 1 MGD (1 million
gallons per day). This plant thus enables the use of treated refinery effluents for the
refinery’s process applications.

The conversion of treated effluent to good quality water, using eco-friendly
membrane process, is superior to conventional chemical treatment process. This
plant uses hollow fibre, low pressure, capillary membranes for Ultra filtration and
state-of-art spiral wound Reverse Osmosis membranes. The water thus produced,
is free of suspended solids, colloids, micro organisms and dissolved solids.

UF & RO section

A

SHE REPORT 2005-06



DEBOTTLENECKING OF EXISTING TTP — RO PLAN

A Tertiary cum RO plant installed for reclamation of city sewage about 2.5 MGD
(475 KL/hr) which is first of its kind in Asia in magnitude and application wise.
This plant converts city sewage, which is a waste into high quality process (boiler
feed) water. However, the technology of tertiary treatment envisaged in this plant
was 'Conventional' method of physico-chemical treatment.

CPCL carried out R&D studies with various technologies like dyna sand filtration
cum ion exchange, high efficiency reverse osmosis process, photochemical
oxidation and ultrafiltration as alternatives to conventional tertiary treatment and
UF technology is now adopted.

CPCL established Ultra Filtration System in lieu of the conventional nine stage
tertiary treatment as part of debottienecking of TTP at a cost of about Rs.7.4
crores, by utilising only three of the existing units, viz., hydrotreater, break point
chlorination system & multimedia filtration and further pumped to the Ultra
Filtration system.

Ultra Filtration Intermediate storage pond

The major advantages of this project are:
* No sludge handling / disposal problems

« Direct reduction in consumables such as chemicals (coagulants/flocculating
agents), cartridge filters, etc. which contributes to the major of the O&M cost

« Low energy requirements

The use of reclaimed water, results in substantial savings in chemical
consumption in treating water for our captive power plants; helps in resource
saving of Raw Water which now can be diverted for use by the city population
and avoids discharge of the treated effluents.

SHE REPORT 2005-06



REJECT RECYCLE PLANT FOR RECOVERY OF WATER FROM
RO REJECTS

On average 80 KL/hr (0.42 MGD) of RO rejects with TDS of 4000-5000 mg/| are
generated from sewage reclamation plant. This plant recovers these rejects with
an additional train of reverse osmosis membranes and reclaim about 40-50 KL/hr
of water.

R & D ACTIVITIES

CPCL has completed studies on
indigenisation of T.F.C. — RO - membranes
in collaboration with Central Salt & Marine
Chemicals Research Institute, Bhavnagar
and has installed a 1 MLD indigenous RO
plant at TTP-RO Plant.

The plant is provided with 40 numbers of indigenous RO membranes
developed after an 8 year R&D work at different levels viz., lab scale,
prototype pilot plant etc jointly by CPCL & CSMCRI.

This 1MLD capacity Demonstration RO plant is in operation continuously in
the TTP RO campus.

Based detailed modeling of various alternates for RO rejects, we are
implementing the RO rejects recovery plant — this plant using Sea water RO
membranes of TORAY will recover 50% of the feed was product water for use
in cooling towers.

PROJECTS UNDER IMPLEMENTATION

CPCL is now implementing an additional 2.5 MGD sewage reclamation plant,
scheduled to be completed in September 2006.

The work is in progress for implementing Sea water desalination plant to
produce 5.8 MGD of product water.

SHE REPORT 2005-06



Performance data of ETPs, ZDP, TTP & RO 2005-06

ETP-I Effluent Processed m®. 1857140
- ETP-II Effluent Processed m® 1593460
ETP-IIl Effluent Processed m® 1793079
Cost of chemicals used in ETP I, Il & Il
3 3.68
of m
Sewage received m® 3248694
TTP Water Produced m?® 3193782
RO Feed m? 2814406
Total RO Permeate produced (A,B,C,D
Banks Demo Plant) m® £100008
RO Permeate Export m® 2488331
TTP Water Export to CT m® 857815
Guard Pond Water to ZDP m?® 695184
ISP water to ZDP m® 347928
Feed to ZDP m® 972824
UF Permeate Produced m® 979251
TTP-RO-ZDP Recovery % 91.76
RO Demo plant feed m* 215826
RO Demo plant product m® 161527
RO Rejects produced m® 621973
RO Rejects sold to MPL-Il m? 121110
Cost of chemicals per m® of UF 0.54
permeate Rs. ’
Cost of chemicals of m® of TTP-UF water 0.42
Rs. )
Cost of chemicals per m3 of RO water 3.00
(TTP+UF+RO) Rs. ’
Cost of chemicals per m3 of RO water 3,63
(ZDP+UF+RO) Rs. %
Cost of chemicals per m® of UF+RO Rs. 2.45
. Slop oil transferred, KL 74548
Slop Qil
Oily sludge processed, KL 6280

SHE REPORT 2005-06



MECHANICAL TREATMENT OF OILY SLUDGE

The process involves the following steps:

Use of steam to liquefy the oily sludge; mix
with cutter stock; pass through strainer /
vibro-screen; mix the contents with chemical
demulsifier ; pass through heat exchanger
followed by decanter centrifuge and separate
solids and liquids (water, oil)

Oily sludge is taken out of the sludge lagoon
in liquid form by heating the contents to about
50 C using steam and pumping out in to feed
tanks (Tk-1 and Tk-2) using a vertical
transfer pump. The sludge in feed tanks is
maintained at 60 C using MP steam to make it
suitable for pumping in to agitator tank (Tk-3)
located at a height of 20 ft from ground level.

The feed sludge, taken in batches of 20 KL each time, is received on Vibro-screen
fixed top of the Tk-3 for removal of debris like leaves, rags, stones, etc. Vibro-
screen is fitted with SS mesh of different sizes for removal of debris.

Tk-3 receives cutter stock from LCO tank for dissolving the heavy oil fraction and
demulsifier poly-electrolyte from Chemical dosing tank for breaking the emulsion as
also hot water (from Hot water tank) for washing the debris.

Contents of the Tk-3 are received by gravity in to Feed Conditioning Tank Tk-4 &
Tk-4A maintained at 60-70 C using steam.

The conditioned feed is then routed to Heat exchanger where the temperature is
raised to 80-90 C using steam and then pumped to a Decanter Centrifuge located
at 10 ft from ground level.

Decanter centrifuge separates the oily sludge in to 3 phases namely oil, water and
solids. Hot water is pumped in to the Centrifuge for washing the solids (final
sediments) free of soluble salts and also to clean the Centrifuge after completing
each batch.

SHE REPORT 2005-06



Separated water is received in Tk-5 while recovered oil is received in Tk-6 by
gravity. Separated water meeting the specification is pumped to ETP-lll via the
leachate sump / pump system located nearby. Recovered oil meeting the
specification is pumped to Slop tank for blending with Crude oil or FO depending on
- the quality parameters.

Specifications for the final products from oily sludge are — BS&W < 2% in recovered
oil, oil content <5% in final sediment, oil content of <100 ppm in the separated water.

The recovered oil is routed to Slop oil tanks for blending with FO, separated water is
routed to ETP for removal of traces of oil before reuse and final sediments are sent
for bio-remediation.

Final sediments not meeting the specification of < 5% oil are reprocessed by
transferring to Tk-3 (Agitator tank).

Separated water not meeting the specification of < 100 ppm oil is pumped from Tk-5
to Tk-3 for reprocessing.

Recovered oil not meeting the specification of <2% BS&W is pumped from Tk-6 to
Tk-3 for reprocessing.

BIO-REMEDIATION OF OILY SLUDGE

Bioremediation is an ecologically sound, natural process; sludge eating bacteria can
increase in numbers when an oily sludge (contaminant) is available. When the
contaminant is biodegraded, the microbial population naturally declines. The
residues from the biological treatment are usually harmless products (carbon
dioxide, water and fatty acids).

Many species of soil bacteria, use petroleum hydrocarbons as a food/energy source,
transforming them into harmless substances consisting mainly of carbon dioxide,
water and fatty acids. Biodegradation harnesses this natural process by promoting
the growth of microbes that can effectively biodegrade specific contaminants and
convert them to non-toxic by-products. There are two basic types of biodegradation.
Bio-stimulation provides nutrients to the indigenous microbial populations. This
promotes growth and increases metabolic activity, which is used to biodegrade
contaminants. Bio-augmentation introduces specific blends of micro-organisms into
a contaminated environment or into a bioreactor in initiate the biodegradation
process.

Biodegradation of oily sludge is carried out using the sludge degradation bacterial
system that has been developed by The Energy and Resources Institute.
Oilvorous-S is formulated with a powdered material and packed in reusable poly-
bags for easy transportation to various locations.

SHE REPORT 2005-06



Methodology
Oily sludge management by Oilyvorous-S can biodegrade oily sludge at fast rate.

500 MT of residual sludge from HDPE lined pit is applied in sludge treatment site for
~ biodegradation. Sludge is spread over the soil with 6” layer so that tilling can be
done easily. The sludge treatment site is segregated by fencing and should be